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REPAIR PARTS_____________________________________________________________ 
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MODEL 7600 

SERVICE PARTS 
 

 

ITEM  PART NO. QTY DESCRIPTION 

1 01-0085 2 POST 

2 05-0130 3 LOWER HOOK KIT                                                 (Includes: Lower Hook, Hook Pad & Spring Pin) 

3 05-0129 3 UPPER HOOK KIT                                                  (Includes: Upper Hook, Hook Pad & Spring Pin) 

4 03-0418 1 BACK POST 

5 03-0423 2 ADJUSTABLE HOOK HOUSING 

6 03-0427 1 HOOK HOUSING 

7 05-0131 2 UPPER RIGHT/REAR HOOK HOUSING KIT  
(Includes: Hook Housing, (2) Nylon Bearings, 
Knob, Spring, Lock Pin & Spring Pin) 

8 05-0132 1 UPPER LEFT HOOK HOUSING KIT  
(Includes: Hook Housing, (2) Nylon Bearings, 
Knob, Spring, Lock Pin & Spring Pin) 

9 05-0128 1 COMPRESSION HEAD KIT  
(Includes: Compression Head, Shoulder Screw, 
Nut & (3) Spring Pins) 

10 10-0011 3 LOWER HOOK PAD 

11 10-0012 3 UPPER HOOK PAD 

12 10-0022 3 HANDLE GRIP 

13 05-0136 3 LOCK PIN KIT                                                         (Includes: Knob, Spring & Lock Pin) 

14 20-0043 1 BEARING 

15 20-0044 6 NYLINER BEARING 

16 21-0013 1 ACME DRIVE SCREW 

17 05-0126 1 HUB & BEARING KIT 
(Includes: Handle Hub, Threaded Hub, Bearing, 
Thrust Washer & (2) Spring Pins) 

18 028-064 4 3/8-16 X 1 CARRIAGE BOLT 

19 50-0025 1 5/16 X 1 SHOULDER SCREW 

20 50-0065 1 3/8-16 X 3/4 HEX HEAD SERRATED FLANGE  SCREW 

21 50-0068 6 1/2-13 X 1-1/4 HEX HEAD SERRATED FLANGE SCREW 

22 51-0015 2 ACME ADJUSTMENT NUT 

23 53-0008 1 SPRING CLAMP 

24 54-0010 2 3/16 X 9/16 SPRING PIN 

25 055-103 1 3/8-16 SERRATED HEX FLANGE NUT 

26 055-154 4 3/8-16 NYLON HEX LOCK NUT 

27 055-160 1 1/4-20 NYLON HEX LOCK NUT 

28 061-042 6 3/16 X 3/8 SPRING PIN 

29 061-091 3 1/4 X 7/8 SPRING PIN 

30 05-0127 3 HANDLE KIT                                                          (Includes: Threaded Handle & Grip) 

31 80-0400 1 INSTRUCTION DECAL 

32 80-0398 1 MODEL 7600 DECAL 

33 80-0399 1 7600 WARNING DECAL 

*  34 81-0246 1 MODEL 7600 OPERATING INSTRUCTIONS 

35 108-015 4 3/8 SAE FLAT WASHER 

36 108-137 1 THRUST WASHER 

    

*  Item not shown   


